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Appendix B. AC Conducted Emission Test Results

. . Temperature : 22~24°C
Test Engineer : (XuRuiBin - =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level {dBuV) Date: 2025-06-06
100
90.0
80.0
70.0
60.0 | FCC 15C_QP
50.0 FCC 15C_AVG
40.0
30.0
20.0
10.0
%15 05 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15C_QP LISN_2025-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Loss Remark
MHz dBuV dbB dBuV dBuV dB dB
1 @.15 48.85 -15.82 G55.87 28.28 9.66 18.19 Average
2 @.15 55.15 -1@.72 B5.87 35.3@ 9.66 18.19 QP
3 @.17 39.66 -15.33 54.99 19.88 9.68 18.18 Average
4 =* @.17 54.36 -18.63 B4.99 34.58 9.68 18.18 QP
5 @.24 32.51 -19.71 52.22 12.6@ 9.72 18.19 Average
B @.24 45.81 -17.21 62.22 25.1@ 9.72 18.19 QP
7 @.31 27.86 -22.82 49,38 7.98 9.75 18.21 Average
8 @.31 38.46 -21.42 ©59.88 18.5@ 9.75 18.21 QP
9 @.39 26.24 -21.75 47.99 6.31 9.71 18.22 Average
1@ @.39 37.84 -28.95 57.99 17.11 9.71 18.22 QF
11 @.58 29,22 -16.79 45.81 9.38 9.68 18.24 Average
12 @.58 38.82 -17.19 56.81 18.98 9.68 18.24 QP
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TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




saronas. FCC RF Test Report

Report No. : FR551405C

. . Temperature : 22~24°C
Test Engineer : (XuRuiBin - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-06-06
100 Level (dBuV) &
90.0
80.0
70.0
60.0 | FCC 15C_QP
50.0 | FCC 15C_AVG
I
4
40.0 8 it
H
30.0 1
20.0
10.0
%015 05 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 16C_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freq Lewvel Limit Line Level Factor Loss Remark
MHz dBuvV dB dBu¥ dBu¥ dB dB
1 @.16 38.93 -16.59 55.52 19.1@ 9.64 18.19 Average
2 =* @.16 58.43 -15.8%9 B5.52 38.68 9.64 16.19 QP
3 @.2e 27.83 -25.91 53.54 7.6 9.85 1€.18 Average
4 @.28 41.13 -22.41 53.54 21.1@ 9.85 16.18 QP
5 @.25 32.73 -19.89 ©51.82 13.81 9.53 18.19 Average
B @.25 42.73 -19.8% 8l1.82 23.81 9.53 18.19 QP
7 @.31 29.81 -28.83 49.84 9.8e 9.88 1€.21 Average
8 @.31 38.41 -21.43 59.84 18.4@ 9.88 18.21 QP
9 @.51 28.75 -17.25 46.08 8.9@ 9.61 18.24 Average
18 @.51 37.85 -18.35 DSb.@e 17.6@ 9.61 1€.24 QP
11 a.68 27.48 -1B.52 46.88 7 .68 9.64 18.24 Average
12 @.68 36.38 -19.62 56.88 16.5@ 9.64 16.24 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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saronas. FCC RF Test Report

Report No. : FR551405C

Appendix C. Radiated Spurious Emission

Relative Humidity : | 48~49%
Test Engineer : Wenbo Xiao
Temperature : 24~25C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation ‘ Channel ‘ Frequency gg:g RU Remark

Mode 12 | 2400-2483.5 8 802.11b 01 2412 1Mbps - -
Mode 13 | 2400-2483.5 8 802.11b 06 2437 1Mbps - -
Mode 14 | 2400-2483.5 8 802.11b 1 2462 1Mbps - -
Mode 15 | 2400-2483.5 8 802.11g 01 2412 6Mbps - -
Mode 16 | 2400-2483.5 8 802.11g 06 2437 6Mbps - -
Mode 17 | 2400-2483.5 8 802.11g 11 2462 6Mbps - -
Mode 18 | 2400-2483.5 8 802.11n HT20 01 2412 MCS0 - -
Mode 19 | 2400-2483.5 8 802.11n HT20 06 2437 MCS0 - -
Mode 20 | 2400-2483.5 8 802.11n HT20 1 2462 MCS0 - -
Mode 21 | 2400-2483.5 8 802.11n HT40 03 2422 MCSO0 - -
Mode 22 | 2400-2483.5 8 802.11n HT40 06 2437 MCSO0 - -
Mode 23 | 2400-2483.5 8 802.11n HT40 09 2452 MCSO0 - -
Mode 24 | 2400-2483.5 8 802.11n HT40-LF 09 2452 MCS0 - LF
Mode 25 CO_TX 8 802.11n HT40 09 2452 MCSO - -

4 LTE B41 - - - - -
Mode 26 | 2400-2483.5 8 802.11g 02 2417 6Mbps - -
Mode 27 | 2400-2483.5 8 802.11n HT20 02 2417 MCSO0 - -
Mode 28 | 2400-2483.5 8 802.11n HT40 04 2427 MCSO0 - -
Mode 29 | 2400-2483.5 8 802.11n HT40 05 2432 MCSO - -
Mode 30 | 2400-2483.5 8 802.11n HT40 08 2447 MCSO - -
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Summary of each worse mode

Mode Modulation | Ch. (T\;Iz‘l) (dléa/ellm) (dglun\]/'/tm) M(?jré;)m Pol. Z?/Zk Result Remark
12 802.11b 01 2388.78 35.64 54.00 -18.36 H AVERAGE | Pass Band Edge
12 802.11b 01 4824 47.03 54 -6.97 \% Average Pass Harmonic
13 802.11b 06 | 2487.97 34.15 54.00 -19.85 Y, AVERAGE | Pass Band Edge
13 802.11b 06 4874 47.33 54 -6.67 H Average PASS Harmonic
14 802.11b 11  2488.79 34.36 54.00 -19.64 H AVERAGE | Pass Band Edge
14 802.11b 11 | 4924.00 47.81 54.00 -6.19 H Average PASS Harmonic
15 802.11g 01 - - - - - - - Band Edge
15 802.11g 01 @ 4824.00 45.21 74.00 -28.79 Y, Peak Pass Harmonic
16 802.11g 06 - - - - - - - Band Edge
16 802.11g 06 @ 4874.00 43.05 54.00 -10.95 H Average Pass Harmonic
17 802.11g 11  2483.58 48.27 54.00 -5.73 H AVERAGE | Pass Band Edge
17 802.11g 11 | 4924.00 39.99 54.00 -14.01 H Average Pass Harmonic
18 802.11n HT20 | 01 | 2389.95 43.23 54.00 -10.77 H AVERAGE | Pass Band Edge
18 802.11n HT20 | 01 | 4824.00 44.49 74.00 -29.51 H Peak Pass Harmonic
19 802.11n HT20 = 06 @ 2389.38 37.58 54.00 -16.42 H AVERAGE | Pass Band Edge
19 802.11n HT20 = 06 @ 7311.00 47.02 74.00 -26.98 H Peak Pass Harmonic
20 802.11n HT20 = 11  2483.51 47.36 54.00 -6.64 H AVERAGE | Pass Band Edge
20 802.11n HT20 = 11 @ 7386.00 46.60 74.00 -27.40 \Y Peak Pass Harmonic
21 802.11n HT40 | 03 | 2389.52 48.43 54.00 -5.57 H AVERAGE | Pass Band Edge
21 802.11n HT40 | 03 - - - - - - - Harmonic
22 802.11n HT40 | 06 @ 2389.88 47.61 54.00 -6.39 H AVERAGE | Pass Band Edge
22 802.11n HT40 | 06 - - - - - - - Harmonic
23 802.11n HT40 = 09 @ 2483.54 48.91 54.00 -5.09 H AVERAGE | Pass Band Edge
23 802.11n HT40 @ 09 @ 7356.00 45.81 74.00 -28.19 H Peak Pass Harmonic
24 802.11n HT40 09 52.31 28.67 40.00 -11.33 \Y Peak Pass LF
25 802.11n HT40 09 @ 2483.50 47.40 54.00 -6.60 H Average Pass Band Edge
25 802.11n HT40 = 09 @ 7356.00 46.43 74.00 -27.57 H Peak Pass Harmonic
26 802.11g 02 | 2389.43 42.77 54.00 -11.23 H AVERAGE | Pass Band Edge
26 802.11g 02 - - - - - - - Harmonic
27 802.11n HT20 = 02 @ 2389.95 43.29 54.00 -10.71 H AVERAGE | Pass Band Edge
27 802.11n HT20 | 02 - - - - - - - Harmonic
28 802.11n HT40 = 04  2389.63 48.67 54.00 -5.33 H AVERAGE | Pass Band Edge
28 802.11n HT40 | 04 - - - - - - - Harmonic
29 802.11n HT40 = 05 2389.88 48.29 54.00 -5.71 H AVERAGE | Pass Band Edge
29 802.11n HT40 | 05 - - - - - - - Harmonic
30 802.11n HT40 | 08 @ 2483.58 47.29 54.00 -6.71 H AVERAGE Pass Band Edge
30 802.11n HT40 | 08 - - - - - - - Harmonic

Sporton International Inc. (ShenzZhen) Page Number . C2 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID: R9C-OP24091




s=aranas. FCC RF Test Report Report No. : FR551405C

12

Mode Band Edge

2400-2483.5_802.11b_CHO01_2412MHz

ANT 8
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080 i
615 815
PEAK_74
100 [l
525 1 525
Peak ., o A m - o P " & sVt
30 350
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 238371 45.65 74.00 -8.35 43.67 078 5.5 4.5 36 3 PEM 1 M1.00 97.97 ----sv -=een 95.95 .78 538 M4 306 3 PEK
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 35.0M
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 238878 35.64 54.00 -18.36 33.64 3078 5.36 424 306 321 AVERAGE 1 1000 95.67 -----v -==-- 93.65 10.78 5.8 3404 306 321 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C3 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080 "
615 815
PEAK_74
100 [l
525 1 525
Peak b ol A o M o e " Litegiaingt | ettty
30 ] -
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2388.50 45.43 74.00 -8.57 43.43 078 5.36 4.4 200 281 PEMK 1 241200 9.08 ------ ------ 94.06 10.78 5.8 404 200 281 PENK
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2387.69 34.53 54.00 -19.47 32.54 3078 5.36 3415 200 281 AVERAGE 1 M1.00 93.25 ----nv -=eee 9.3 .78 538 3404 200 281 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091
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samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Vertical

el Dat:025.06.21 e Date 225.06.4

§=
=
=
=
=

900 0.1

20 PEAK_T4] . PEAK 74
o A5 600 -
AR %

Peak w v 17 . WWWWW
h M
Avg n W.UMH

150
14
3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) 3000 6000, 1 15000, 18000
Frequency (MHz)
Linit Wargin Read  Ant Cable Preamp APos  TPos o
Freq level Line (dB) Level Factor Loss Factor Remark Linit fargin Read ot Cable Preamp Mos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
¥Hz dBul/m dBul/m duw dB/m A8 B m deg -
1 4824.00 49.39 74.00 -24.61 68.93 36.42 B.88 64.84 108 123 PEAK Tz dBuV/m dBuV/m duw difm A8 B o deg
1 480400 47.03 54.080 -6.97 66.57 36.42 B.88 64.84 108 123 AVERAGE 1 482400 43.43 74.00 -30.57 62.97 36.42 8.8 6484 - - PEN
Sporton International Inc. (ShenZhen) Page Number : C50f C64
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saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge - L

2400-2483.5_802.11b_CH06_2437MHz

ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080
1
615 815
PEAK_74
100 [l
525 i 525 MJ
Peak . it . " ) N critho i meww»w
30 30 :
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 236829 4.7 74.00-9.8 4.1 3077 534 415 400 D38 PEM 1 2437.00 89.18 -----v ----- B7.10 3079 5.41 .12 M0 238 PEM
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080
615 815 !
100 100
AVG_54
525 525
Avg
10 ] 10 NS S
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 23615 33.90 54.00 -20.10 31.94 30.77 5.34 3415 400 238 AVERAGE 1 37.00 B7.82 -----v ----- B5.74 3079 5.41 3412 400 238 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091
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samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Fundamental
Date: 20250608
: 4ﬂuﬂml(dl!ll“nill)
125
815
PEAK_BE 74|
00 \
525
1
Peak Nt b Blank
M
115
i 2406 622 748 4 00
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wi B e bl b B 0B o deg

1 M82.57 45.42 7A.00 -18.58 43.25 30.80 5.47 3410 400 238 PEAK

Date: 20250608
M!’Lml(tll!!l\l'llll)
125
5 \
00
\ VG _BE 54
525
Avg Blank
W 1
115
i 2406 622 748 4 00
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MW WA oW B B B m dyg
1 248054 34.15 54.00 -19.85 31.98 30.80 5.47 3410 400 238 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C7 of C64

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR551405C

13
Mode Band Edge - L
2400-2483.5_802.11b_CH06_2437MHz
ANT 8
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080
615 815 .
PEAK_74
100 [l
525 525
1 A
Peak IR T ™ N e ot mm.m«m,w]w g
%l % '
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 236461 44.62 74.00 -29.38 42.66 30.77 5.34 3415 400 360 PEAK 1 2437.00 B4.68 ------ ----- BL61 3079 541 .13 M0 360 PEM
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080
615 815 1
100 100
AVG_54
525 525
Avg J
il ! 0
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 236131 3.9 54.00 -0.1 3184 3077 5.34 3416 400 360 AVERAGE 1 2437.00 B1.BB ------ ----- 79.80 30.79 5.41 3412 400 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C8 of C64

TEL : +86-755-8637-9589
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samran s, FCC RF Test Report Report No. : FR551405C

Pol. Vertical Fundamental
Date: 20250608
M!’Lml(tll!!l\l'lill)
125
815
”m\\ PEA BE T4
00
o 1
Peak b il — Blank
M
115
i 2406 622 748 4 00
Frequency (WHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wi B e bl b B 0B o deg

1 285.57 44.46 74.00 -19.54 4231 30.80 5.6 3411 400 360 PEAK

Date: 2025-06-08
" Level (dBuVim)

AVG_BE 54
525
Avg \ Blank
- 1
115
i 405 21622 148 84 200
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos

Freq Level Line (dB) Level Factor Loss Factor Renark

Wodin e Bl @ B B o dg
1 2487.97 3415 54.00 -19.85 31.99 30.80 5.46 34.10 400 360 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C9 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Vertical

1.,'“Li!‘mi(lilh]\"m) 1 Level (4Bub/m)

1080 10,

900 900

70 PEAK 74| 7 PEAK_T4)

600 WG S 60. W

" 1

) ? ‘wm L"J 8510 ™
Peak W W # e

300 300
Avg 150 150

3000 6000, 000 12000, 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (1Hz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Midm B/ &8 W B @ @B deg Midan B/ &8 W B B @ @ deg

1 4874.00 49.53 74.00 -24.47 69.14 36.50 B8.72 64.83 100 120 PEAK 1 4874.00 4492 74.00 -19.08 64.53 36.50 B8.72 64.83 300 @ PEAK

1 4B74.00 47.33 54.00 -6.67 66.54 36.50 B8.72 64.83 100 120 AVERAGE 1 4B74.00 30.95 54.00 -14.05 59.56 36.50 B8.72 64.83 300 @ AVERAGE

3 TML.00 19.98 74.00 -34.2 57.92 36.89 10.18 65.00 - - PEM 3 O7ML00 3877 74.00 -35.13 S6.71 36.89 10.18 65.00 - - PEM

Sporton International Inc. (ShenZhen) Page Number : C10 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080
1
615 815
PEAK BE 74 PEAK_74
100 [l
525 i 525
Peak A WWWMWWWWWWWW Wt sobidhosiiniach
30 30
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 249470 44.09 74.00 -29.91 41.92 30.80 5.47 3410 20 360 PEAK 1 246200 BB.98 ------ ------ B6.87 30.79 5.4 412 M0 360 PEM
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080
ik ik !
100 100
AVG_BE_54 AVG_54
525 525
Avg A
30 e 35.0M [S————
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2488.79 34.36 54.00 -19.64 32.19 30.80 5.47 3400 210 360 AVERAGE 1 26200 B6.47 ------ ----- BLi6 3079 5.44 3412 20 360 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number . C11 of C64




saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080
615 815
PEAK BE 74 PEAK_74
100 [l
525 3 525
Peak ~ oA e
10 i
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 29381 4.47 74.00-9.5 42.30 30.80 5.47 4.0 40 TPEM 1 246200 79.98 ------ ----- .87 W79 5.4 M2 M0 TPEM
. Lol i) Date: 2026-06-08 L i) Date: 2025-06-08
1225 1225
1080 1080
615 815 1
100 100
AVG_BE_54 AVG_54
525 525
Avg ' _J
30 30
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 24879 34.13 54.00 -19.77 32.07 30.80 5.46 3400 400 7 AVERAGE 1 26200 7831 -----v ----- 16.20 3079 5.4 3412 40 7 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091
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FCC RF Test Report

Report No. : FR551405C

Pol. Horizontal Vertical
Data: 1
4o Level (dBuVim) Data: 2
4o Level (dBuvim)
1225
1228
105
415
875
PEAK 74
PEAK_74
7
7
Peak e VG54
. M gt ol Jo T
bt et i il N M ot
Avg
1. 1.
3000 6000, 9000. 12000 15000. 18000 3000 6000, 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna (able Preamp A/Pos T/Pos
Freq level Llimit Line Level Factor Loss Factor Remark Freq level Limit Line Llevel Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB m deg

MHz dBuV/m dB dBuV/m dBuV  dB/m

1% 4924.00 49.59 -24.41 74.00 ©9.30 36.58 8.53 64.82 100 302 Peak ;, ;g;’;‘: ﬁ:‘:g ;32? ;:ﬁ :g:g 3:3 1;?; :‘gé T z::
2 494.00 47.81 -6.19 54.00 67.52 36.58 8.53 64.82 100 302 Average : ) : ; : ) : ;
3 7386.00 44.96 -20.64 74.00 62.95 36.81 10.18 64.98 - - Pesk

Sporton International Inc. (ShenZhen) Page Number : C13 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Vertical
: MLM(dBu‘Mn] “ Level (dBubim)
1225 1225
813 LK
PEAK 74 PEAK T4
100 100
5 AVG_54 AVG_54
Peak 1 P 1
" gt phu " Nl b
> R T R —— gty bl i
Avg & e
175 fl
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modfn B B BN B B B o deg Mpdfn B & B b B B @ deg
1 484.00 43.60 74.00 -30.38 63.16 36.42 .88 64.84 -~ --- Peak 1 484.00 45.21 74.00 -28.79 6475 36.42 .88 G484 -~ --- Peak
Sporton International Inc. (ShenZhen) Page Number : C14 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR551405C

Pol. Horizontal Vertical
1 44!Le‘mi(d&]""rlﬂ " Level {dBuVim)
1225 174
1m LNy
875 075
700 7
s ‘ ; AVG_54) G54
Al — " AT
Peak MWW‘N"WW i o " 1 L bl i g gy b
1:nW - (gt
- 30
Av
9 175
I
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 12000 15000, 18000
Frequency (WHz)
Linit Read  Ant Cable Preamp APos Thos B
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Iz dBu/m dBu¥/m B BV dBm B dB  om  deg -
1 4878.00 48.06 74.00 -25.94 67.67 36.50 8.72 64.83 100 302 Peak Mz diwv/n dBv/m 08 dBW dB/m B dB om deg
1 4B74.00 43.05 54.00 -10.95 62.66 36.50 B8.72 64.83 100 302 Average 1 487400 4473 74.00 -19.27 6434 36.50 8.2 643 - --- Peak
3 TML00 47.21 74.00 -26.79 65.15 36.89 10.18 5.0 --- - Pesk 1 731,00 4445 74.00 -29.55 62.39 36.89 10.18 65.81 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C15 of C64
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saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1
1050 1080
615 815
PEAK BE 74 PEAK_74
100 1 [l
55 M% B
Peak ) . L R daostl Ao cigiiinati
30 B0 T
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 28370 64.85 74.00 -9.15 62.70 30.80 5.46 4.1 100 3 PEM 1 2462.00 104.88 ------ ------ 102.78 079 5.43 M.12 100 302 PEM
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 i
615 815
100 100
AVG_BE_54 AVG_54
525 \ 525
Avg \“\L L___"
30 30 =
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 M358 48.27 54.00 -5.73 46.12 30.80 5.46 3411 100 322 AVERAGE 1 26200 96.99 ------ ----- 94.88 10.79 5.4 3412 100 322 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091
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saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Vertical Fundamental
. Lo i) Date: 2026-06-04 . Loe B} Date: 2025-06-04
1225 1225
1050 100 i
{75 i3
PEAK BE 74 PEAK_74
100 100
1
52'5 % .
Peak | [
30 kil
175 175
22 U536 umn M348 U4 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 248355 62.46 74.00 -11.54 60.31 30.80 5.46 3411 299 252 PEMK 1 26200 97.58 ----v --eee 95.42 0.9 544 M1 9 152 REKK
. Lo i) Date: 2026-06-04 . Loe B} Date: 2025-06-04
1225 1225
1050 100
1
i i3
100 100
AVG_BE 54 VG 54
525 i 525
AvO \L L———-—-—
30 kil
e e
175 175
22 U536 umn M348 U4 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 48351 4531 54.00 -8.69 43.16 30.80 5.46 3411 299 252 AVERAGE 1 246200 89.99 -----v ----- B.87 3079 5.44 3401 29 252 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091
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SPORTON LAB.

FCC RF Test Report

Report No. : FR551405C

Pol. Horizontal Vertical
1 %‘Lmi(d&]‘dﬁn) " Level {dBuVim)
1225 174
1m ane
875 075
700 7 -
923 T 7 ﬂ:ﬁi AVG_54
Peak WN{{WM Wy i b o bRt 1W bl " o o e
35 I
- 30
Av
9 175
I
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 1 15000, 18000
Frequency (WHz)
Linit Read  Ant Cable Preamp APos Thos B
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Iz dBu/m dBu¥/m B BV dBm B dB  om  deg -
1 4924.00 47.31 74.00 -26.69 66.98 36.58 B.57 64.82 100 302 Peak Mz dBV/m dBu¥/m B B dBm B B
1 492400 30.%9 54.00 -14.01 59.66 36.58 B8.57 64.82 100 302 Average 1 494.00 4429 7400 -29.71 63.% 3658 &.57 642 -~ --- Peak
3 7386.00 45.59 74.00 -28.41 63.58 36.81 10.18 64.98 --- Peak 1 738600 45.02 74.00 -28.98 63.81 36.81 10.18 6498 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C18 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091



s=aranas. FCC RF Test Report Report No. : FR551405C

18

Mode Band Edge

2400-2483.5_802.11n HT20_CHO1_2412MHz

ANT 8
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 i
615 815
PEAK_74
100 [l
1
ok M"M f2S
Peak o ol o ] . 4
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.%5 57.43 74.00 -16.57 55.43 3078 5.36 4.4 100 30 PEM 1 2412.00 100,39 -----v -=--- 99.37 0.8 538 MM 100 320 PENK
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 | 525
Avg
30 30
MpARR AR Y
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.55 4.3 54.00 -10.77 41.33 3078 5.36 4.4 100 320 AVERAGE 1 1200 9458 ----nv -oeee 9.5 0.78 538 3404 100 320 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C19 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 1
615 815
PEAK_74
100 [l
1
525 525
Peak f— ) sl R e . ki
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2388.91 55.39 74.00 -18.61 53.39 3078 5.36 4.4 27 263 PEMK 1 1000 99.25 ----nv -=eee 9.4 .78 537 MM 0T 263 PEKK
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.%5 40.39 54.00 -13.61 38.39 3078 5.36 3424 207 263 AVERAGE 1 1200 9195 ----nv --eee 8.9 3078 5.8 M4 207 263 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number : C20 of C64




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Vertical
: MLM(IIBHVHH] “ Level (dBubim)
1225 1225
813 LK
PEAK 74 PEAK T4
100 100
5 AVG_54 AVG_54
Peak 1 A " A " i | 1 i e
e et MMWWW‘ w2l h
Avg & e
175 fl
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modfn B B BN B B B o deg Mpdfn B & B b B B @ deg
1 484.00 4449 7400 -9.51 64.03 36.42 .88 G484 -~ - Peak 1 484.00 44.43 7400 -9.57 63.97 36.42 .88 G484 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C21 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091



saronas. FCC RF Test Report

Report No. : FR551405C

19
Mode Band Edge - L
2400-2483.5_802.11n HT20_CHO06_2437MHz
ANT 8
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1150 1150 1
615 815
PEAK 74
100 [l
L ! 5
Peak . ey my oA :
30 30 !
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.76 51.26 74.00 -2.74 49.26 3078 5.6 4.4 100 3 PEM 1 2437.00 104.30 ------ -=---- 102.22 079 5.4 412 100 3 PEM
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.38 37.58 54.00 -16.42 35.58 3078 5.36 3424 100 321 AVERAGE 1 237,00 97.22 -----v -=-e- 95.14 10.79 541 3412 100 321 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C22 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Fundamental
Date: 2025-06-04
: MLM(HBIIVMI)
125
815 \Vk
PEAK_BE 74
0 N M"M
525 I P
Peak by Blank
M
115
i 2406 622 748 4 00
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wi B e bl b B 0B o deg

1 M83.81 47.77 74.00 -16.23 45.62 30.80 5.6 3411 100 3 PEAK

Date: 2026-06-04
: 4!,Lml(III!II‘J'II!I)
1225
|
L H\
100
T A BE 54
525
Av - Blank
9 “l i
115
ux U405 U522 U1 Usi4 2500
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BWE B B B B @ dg

1 283.56 36.25 54.00 -17.75 34.10 30.80 5.46 34.11 100 321 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C23 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



SPORTON LAB.

FCC RF Test Report

Report No. : FR551405C

19
Mode Band Edge - L
2400-2483.5_802.11n HT20_CHO06_2437MHz
ANT 8
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 1
615 815
PEAK 74
100 [l
525 1 525
Peak it . " e
10 (] i
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.38 48.20 74.00 -25.80 46.20 3078 5.36 4.4 23 282 PEMK 1 2437.00 100,32 -----v ==--- 9.4 0.9 541 412 03 282 PEK
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 238811 35.75 54.00 -18.25 33.75 3078 5.36 3404 203 282 AVERAGE 1 2437.00 94.08 ------ ----- 92.00 0.79 541 3413 203 282 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C24 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Vertical Fundamental
Date: 2025-06-04
MLM(IIBWMI)
1225
JLUNAY M\
875
\\ PEAK BE 74
il B
" R\
1
Peak s ‘ Blank
M
115
i 4495 2622 148 84 200
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WpdBWR b & B @ dyg
1 2490.30 44.95 74.00 -29.05 42.78 30.80 5.47 3400 203 28 PEAK
Date: 2025-06-04
MLM(IIBWMI)
1225
b
875 \
100 \M
VG BE 54
525
Av Blank
g . 1
115
i 4495 21622 148 84 200
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WpdBWR b & B @ dyg
1 48394 3475 54.00 -19.25 32.60 30.80 5.46 3411 203 282 AVERAGE
Sporton International Inc. (ShenZhen) Page Number . C25 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091



samran s, FCC RF Test Report

Report No

. FR551405C

Pol. Horizontal Vertical
: Mmemnn) " Level {dBuVim)
1225 1225
18] 075
PEAK_T4 PEAK 74
100 100,
Y AVG_54 AVG_54
1 [ I . . 2 “ ;
Peak sl IR A sl bR e s
%0 30
Avg
175 I
3000 6000, 1 15000, 18000 3000 6000, 1 15000, 18000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modfn B &8 N B B B deg Mrdfn B &8 W B B B a deg
1 487400 45.55 74.00 -18.45 65.16 36.50 8.2 64.83 - Peak 1 487400 43.96 74.00 -30.04 63.57 36.50 8.2 6483 - --- Peak
1 T31.00 47.02 74.00 -26.98 64.96 36.89 10.18 65.01 Peak 1 73100 45.59 74.00 -28.41 63.53 36.89 10.18 6581 - -~ Peak
Sporton International Inc. (ShenZhen) Page Number . C26 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091



saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 1
615 815
PEAK BE 74 PEAK_74
100 1 [l
8 % i
Peak i Ak N
i 3 &
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 248355 64.08 74.00 -9.92 61.93 30.80 5.46 3411 100 31 PEM 1 2462.00 100,76 ------ -=---- 99.66 0.79 543 M2 100 32 PENK
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080
1
615 815
100 100
AVG_BE_54 AVG_54
525 525
Avg \\%__, L_._ﬁ‘
30 30
115 115
22 I un2 348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 MB350 47.36 54.00 -6.64 45.21 30.80 5.46 3411 100 322 AVERAGE 1 26200 94.55 ----vv -oeee 9245 0.79 543 312 100 322 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number . C27 of C64




saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 1
615 815
PEAK BE 74 PEAK_74
100 [l
1
525 525
Peak o ™ o
30 30 ‘
115 115
22 I un2 4348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 248400 62.53 74.00 -11.47 60.38 30.80 5.46 3411 27 267 PEMK 1 246200 98.60 ------ ------ 9%.48 10.79 544 M1 M7 267 PENK
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080
1
615 815
100 100
AVG_BE_54 AVG_54
525 1 525
Avg \‘\\—M‘_—V LW——_
30 30
115 115
22 I un2 4348 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 28351 46.03 54.00 -7.97 43.88 30.80 5.46 3411 27 267 AVERAGE 1 26200 90.71 ------ -=--- B.61 3079 5.43 .12 AT 267 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number . C28 of C64




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Vertical
: 44‘|L|!‘iei(|l&1'|"fn] " Level (dBuVim)
1225 1225
LK L
PEAK T4 PEAK 74
0 g
AVG_54 AVG_54
05 1 2 N 1 . " " bt o )
Peak I T U putnpng g e R b i
30 30
Avg
175 .
3000 6000, 1 15000, 18000 3000 6000, 12000, 15000, 18000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodhddn B BN B & B o g Medhdn B BN B & B o g
1 494,00 44.98 74.00 -29.00 64.65 36.58 B.57 6482 - - Pesk 1 494,00 4.4 74.00 -9.54 6413 36.58 B.57 6482 - - Peak
1 738600 45.85 74.00 -28.15 63.84 36.81 10.18 6498 --- - Peak 1 7386.00 46.60 74.00 -27.40 64.59 36.81 10.18 6498 --- - Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number : C29 of C64



saronas. FCC RF Test Report

Report No. : FR551405C
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 1
615 815
PEAK_74
100 1 [l
525 w/ 525
Peak bttt ;
30 30
115 115
M 13324 1548 12 23996 U 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.74 63.64 74.00 -10.36 61.64 3078 5.36 424 100 319 PEM 1 M1.00 98.89 -----v ----- 9%.85 .78 5.9 M3 160 319 PENK
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 13324 1548 12 23996 U 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.5 48.43 S4.00 -5.57 46.43 3078 5.36 3424 100 319 AVERAGE 1 M1.00 9179 ----nv -oeeee B.75 3078 5.9 403 100 319 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C30 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Fundamental
Date: 20250604
: 4!’Lml(tll!!l\l'lill)
125
M%
875 0
\ PEAK_BE 74
100
o s
525 w‘“
WMM1
Peak st Blank
M
115
un Ui 1532 24888 U3 00
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MW WA oW B B B m dyg

1 28487 45.96 74.00 -18.04 43.81 30.80 5.6 3411 100 39 PEAK

Date: 2026-06-04
: 4!’Li!‘«!l (dBuVim)
1225
85 \
100
Y \ AVG_BE 54
Nt
Avg Tt . ' Blank
M
115
4 U3ig U532 24684 Upa4 2500
Frequency (WHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 28487 36.41 54.00 -17.59 34.26 30.80 5.46 34.11 100 319 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C31 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



SPORTON LAB.

FCC RF Test Report

Report No. : FR551405C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 i
615 815
PEAK_74
100 [l
1
s ‘M/ s
Peak o bt o A ' -
30 30
115 115
M 13324 1548 12 239956 U 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.74 60.93 74.00 -13.07 38.93 3078 5.6 4.4 1M 265 PEMK 1 M1.00 9.62 ------ --=--- 9458 .78 5.9 M43 1M 265 PENK
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 1 525
Ave /] | .
30 30
115 115
M 13324 1548 12 239956 U 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.63 45.98 54.00 -8.00 43.98 3078 5.36 4.4 1M 265 AVERAGE 1 M1.00 89.09 -----v ----- B7.05 3078 5.9 .13 1M 265 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number 1 C32 of C64




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Vertical Fundamental

Date: 2025-06-04
" Level (dBuVim)

\ PEAK_BE_74
104

Peak T it . Blank

115

un Ui 1532 24588 U3 00
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m dv dim B A8 o deg
1 287.44 45.20 74.00 -18.80 43.05 30.80 5.6 3411 224 265 PEAK

Date: 2025-06-04
" Level (dBuVim)

\ VG _BE 54
525
Av g i

Blank

115

un Ui 1532 24888 U3 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Wz dBu/m dBuv/m d/ dBm B B
1 2489.55 35.26 54.00 -18.74 33.09 30.80 5.47 3410 224 265 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C33 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



SPORTON LAB.

FCC RF Test Report

Report No. : FR551405C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1050 1050 !
615 815
PEAK 74
100 [l
1
525 J/r‘hﬂ 525
Peak L A o : fresh
30 30
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.88 62.34 74.00 -11.66 60.34 30.78 5.6 424 100 30 PEM 1 2437.00 102,39 -----v -=--- 100.33 30.79 5.40 .13 100 30 PEM
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
Avg J
30 30
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.88 47.61 54.00 -6.39 45.61 3078 5.36 3424 100 320 AVERAGE 1 M37.00 95.03 -----v ----- 92.97 0.9 540 3413 100 320 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number

: C34 of C64




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Fundamental

Date: 2025-06-04
" Level (dBuVim)

PEAK_BE 74
100 £
1
525 WWWW
Peak M Blank
M
115
ux U405 U522 U144 Usi4 2500
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg
1 28356 57.92 74.00 -16.08 55.77 30.80 5.46 4.1 100 30 PEMK
Date: 2026-06-04
: 4!,Li!'«!l(tll!ll\l'llll)
1225
T——n
815
100 \\\_\_\
o5 It AVG_BE 54
1
Avg . Blank
M
115
ux U405 U522 U144 Usi4 2500
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 28425 43.82 54.00 -10.18 41.67 30.80 5.46 34.11 100 320 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C35 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



FCC RF Test Report

sPoRTON LAS. Report No. : FR551405C
22
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT 8
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 1
615 815
PEAK 74
100 [l
25 ,MW B25
Peak ki Wyl
30 30
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.88 57.54 74.00 -16.46 55.54 3078 5.36 4.4 200 269 PEAK 1 37.00 99.20 ------ -=--- 97.12 0.7 541 402 200 269 PEAK
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 ; 525
30 30
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2388.87 4438 54.00 -9.66 42.34 3078 5.36 3424 200 269 AVERAGE 1 237,00 92.13 ----ev -oeeee 9.05 0.79 541 3412 200 269 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C36 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Vertical Fundamental
Date: 20250604
: 4!’Lml(tll!!l\l'lill)
125
WMM
875 W
PEAK_BE 74
100 Ty
M‘% 1
525 i
Peak %me Blank
M
115
s 2405 1512 148 LI 00
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MW WA oW B B B m dyg

1 2483.62 52.03 74.00 -21.97 49.88 30.80 5.6 3411 200 269 PEAK

Date: 20250604
m‘LeveI(dBuVﬂll)
125
i — ‘\
00
o W AVG BE 54
Av | Blank
9 . o
115
i 2406 622 748 4 00
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MW WA oW B B 8w dyg
1 M83.5 39.77 5400 -14.23 37.62 30.80 5.46 3411 200 269 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C37 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091



saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO9_2452MHz

ANT
Pol. Horizontal Fundamental
. Lo i) Date: 2026-06-04 . Loe B} Date: 2025-06-04
1225 1225
1050 100 1
{75 i3
PEAK_74
100 100
525 1 525
Pe ak . " rn . n " s T
30 kil
175 175
M 13304 13668 1852 Unk M3 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2388.24 48.50 74.00 -25.50 46.50 3078 5.6 4.4 100 3 PEM 1 25200 98.77 -----v -=-e- 9%.68 10.79 542 .12 160 3 PEKK
. Lo i) Date: 2026-06-04 . Loe B} Date: 2025-06-04
1225 1225
1050 100
1
{75 i3
100 100
VG 54
525 525
30 kil
175 175
M 13304 13668 1852 UnE M3 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 28881 37.77 54.00 -16.53 35.77 078 5.36 424 100 321 AVERAGE 1 245200 91.80 ------ ------ 8.1 3079 5.42 412 100 32 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number . C38 of C64




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Fundamental
Date: 20250604
: 4!’Lml(tll!!l\l'lill)
125
s S A
875
PEAK_BE 74
100
\M‘m’\ !
MM\W\
525
Peak . Blank
M
115
U5 U516 un2 24808 2904 00
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MW WA oW B B B m dyg

1 248354 63.63 74.00 -10.37 61.48 30.80 5.6 3411 100 3 PEAK

Date: 2026-06-04
: 4!‘|L1!'14!I (dBuVim)
1225
875
100
] \~ VG BE 54
525 o
Avg s Blank
M
115
i Uet§ Unl 404 U304 2500
Frequency (WHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 28354 48.91 54.00 -5.09 46.76 30.80 5.6 34.11 100 321 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C39 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO9_2452MHz

ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080 1
615 815
PEAK_74
100 [l
525 1 525
Peak ) o i ot ” b i
30 30
115 115
M 13384 13668 23%.2 UB6 U2 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.09 46.92 74.00 -27.08 44.92 3078 5.6 4.4 191 IMPEM 1 245200 9.40 ------ ------ 9.3 0.7 LA M2 1M1 M9 PEK
. Lol i) Date: 2026-06-04 L i) Date: 2025-06-04
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
Avg 1 LW
350 350
115 115
M 13384 13668 23%.2 UB6 U2 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2388.24 35.89 54.00 -18.11 33.89 3078 5.6 3424 191 279 AVERAGE 1 245200 BB.48 ------ ----- 8.3 3079 5.42 .12 191 779 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number . C40 of C64




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Vertical Fundamental
Date: 20250604
: 4!’Lml(tll!!l\l'lill)
125
|t o, it
3 !
PEAK_BE 74
100
.
’\W«r\ p,.ajm_\
525 Tt
Peak Mt Blank
M
115
U5 U516 un2 24808 2904 2500
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MW WA oW B B B m dyg

1 248354 61,32 74.00 -12.68 59.17 30.80 5.6 3411 191 279 PEAK

Date: 2025-06-04
" Level (dBuVim)

\ VG BE 54
55

Avg [y, Blank

115

U5 U516 un2 24808 2904 2500
Frequency (WHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Wz dBu/m dBuv/m d/ dBm B B
1 248358 46.33 54.00 -7.67 4418 30.80 5.46 3411 191 279 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C41 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



samran s, FCC RF Test Report

Report No. : FR551405C

Pol. Horizontal Vertical
: 44‘|L|!‘mi(|l&1‘|"fn] " Level {dBuVim)
1225 1225
18] 075
PEAK_T4 PEAK 74
100 100,
o | W54 ‘ G54
Peak [— ) g—— ) st 1 Llrseist S AT gt
%0 30
Avg
175 I
3000 1600, 12200, 16800, 21400, 26000 3000 7600, 12200, 16800, 21400 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modfn B &8 N B B B deg Mrdfn B &8 W B B B a deg
1 4504.00 45.31 74.00 -28.69 64.95 36.55 B.63 64.82 - Peak 1 490400 4.9 74.00 -29.04 64.60 36.55 B.63 64.B2 --- - Peak
173600 5.B1 74.00 -28.19 3.7 36.84 10.18 64.%9 - Peak 17600 4500 74.00 -28.20 63.77 36.84 10.18 6499 - - Pedk
Sporton International Inc. (ShenZhen) Page Number : C42 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091



samran s, FCC RF Test Report

Report No. : FR551405C

Pol. Horizontal Vertical
MLM (dBuVim) Ml.ml (dBuVim)
04
604,
FCCCLASSB FCCCLASSB|
» -
I— S— ‘
o -
3 § f
1 . ST A C e
2 M/ il gy
0 "yt e
My \HW
Peak .
"30 . M8 12 806. 1000 . M8 12 806. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuV/m B BV dB/m B B m deg Miz dBuV/m dBuV/m B dBWV dB/m B B m deg
1 30.00 B.72 40.00 -16.28 29.80 25.29 @.53 3150 ---  --- Peak 1 5231 28.67 40.00 -11.33 46.12 13.53 @.72 .70 ---  --- Peak
2 158.04 170.64 43.50 -20.86 36.32 16.62 1.8 31.58  ---  --- Peak 2 859 22.92 40.00 -17.08 39.46 14.24 0.92 370 -~ --- Pek
3 188.02 33.02 46.00 -12.98 43.69 19.15 1.76 31.58 ---  --- Peak 3 169.68 21.75 43.50 -2.75 36.17 15.81 1.33 356 - --- Pek
4 489,78 24.63 46.00 -21.37 20.54 2409 230 .30 - --- Pesk 4 289.9 28,84 46.00 -17.16 39.82 19.23 .77 358 - - Pesk
5 67L.17 8.7 46.00 -17.23 30.65 26.58 2.70 .16 ---  --- Peak 5 53440 26.98 46.00 -19.02 3.2 M. 282 3D - --- Pesk
6 B2.52 30.58 46.00 -15.42 30.05 28.62 2.9 31.08 ---  --- Peak 6 B51.59 30.88 46.00 -15.12 29.90 28.98 3.05 31.85 ---  --- Pesk
Sporton International Inc. (ShenZhen) Page Number : C43 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091



saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO9_2452MHz

ANT
Pol. Horizontal Fundamental
: 4ﬂLeweI (dBuVIm)
1225
g Level (dBuVim)
1050 1225
o5 1050 1
875
PEAK 74
525
525 i ) )
Peak : ot 2
30
175
13 1000 1400, 800, 20, 2600, 3000
Frequency (MHz)
U Linit Read  Ant Cable Preamp APos TPos
m 138, 2366, 209, un. M50 Freq Llevel Line Margin Level Factor Loss Factor Remark
Frequency () -
MHz dbuV/m dBuV/m  dB dBuwv dB/m B B om deg
1 00 9B.T2 -e-een -meeee 96.63 3079 5.02 312 391 18 pesk
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 28740 477 74.00-0.83 4278 078 536 M5 9 18 Peak
: 4ﬂLeweI (dBuVIm)
1225 . Level(dBuvim)
1050 1225
1050
i75 1
875
100 00
AVG_54
4 525 w
Av ’ Y N S NN U L R S2SSS
9 1) | T S A SR
75
115
1000 1400, 00. 2200, 2600. 3000
Frequency (MHz)
U
il Pkt 1366, 1%, U 450 Linit Read  Ant Cable Preamp APos  TPos
Frequency (WHz) Freq Llevel Line Margin Level Factor Loss Factor Remark
. Wiz BuV/n dBul/n B dBN B/ @8 B deg
Linit Read  Ant Cable Preamp APos  TPos TR TN 1) R — .18 W79 5.2 ML 18 Peak
Freq Level Line Margin Level Factor  Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 2389.54 3508 54.00 -18.72 3.8 30.78 536 3424 391 18 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number . C44 of C64




samran s, FCC RF Test Report

Report No. : FR551405C

Pol. Horizontal Fundamental
M5Le1ml(|m||‘|l'li||)
1225
o ——
85
/ PEAK_BE_74
104 1
”‘\»-ww
v \
Peak il Blank
M
115
4 44, U8, UL 2486, 200
Frequency (WHz)
Linit Read Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
T R R e ri—
1 248350 60.58 74.00 -13.42 58.43 30.80 5.46 3M4.11 391 18 Peak
M5Le1ml(|m||‘|l'li||)
1225
875 /‘ =Y \
104
AVG_BE 54
52§
e
Avg . e Blank
115
4N u4 L ML 2486, 200
Frequency (WHz)
Linit Read Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark
T R R e ri—
1 2483.50 47.49 54.00 -6.60 45.25 30.80 5.6 34.11 391 18 Average

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091

Page Number

: C45 of C64




saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT
Pol. Vertical Fundamental
: 4ﬂLeweI (dBuVIm) : 4"Lewel (dBuVIm)
1225 1225
1080 1080 i
i1 i3
PEAK_74
104 100
525 i 525
Peak s bt AR 58
Bt bt
115 175
2 138, 2366, 209, U2 450 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodindWn B B0 djn 0 B o deg Wodindin B BN B 0 B o deg
1 D70 45.67 74.00 -28.33 4378 30.76 530 .07 266 249 Peak 1 M50.00 97.99 ---eev oomeee 95,90 30.79 5.42 W12 266 249 Peak
: 4ﬂLeweI (dBuVIm)
25  ynLevel (dBuvim)
1050 1225
05 1050 1
HE
104 0
Py 525 ANG_54
Avg ] MWMMJ M L‘—’w
Bt
175
115
1000 1400. 1800, 2200, 2600, 3000
Frequency {MHz)
2%10 st 2366, 7304, w4 450 Lil:u'l ) Read  Ant C(able Preamp APos  TPos
Ffeq!lellf.”MHl] Freq Level Line Margin Level Factor Loss Factor Remark
Wiz BuV/n dBul/n B dBul dBin B @B deg
Linit Real At Gable Preap Mhos Thus 1 500 9038 ~--oen oo £8.29 30.79 5.02 .12 266 249 Pesk
Freq Level Line Margin Level Factor  Loss Factor Renark
WodindWn B B0 djn 0 B o deg

1 2327.68 35.84 54.00 -18.16 33.93 30.77 531 3417 266 249 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number . C46 of C64




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Vertical Fundamental
M5mel(|m||‘|l'li||)
1225
b
s e
/ PEAK_BE_74)
100 W |
rhotey
“ MWWMW
Peak Blank
M
115
430 i, 158, UL 486, 200
Frequency (WHz)
Linit Read Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
TREViEN B B @ B B a
1 M83.50 60.00 74.00 -13.98 57.87 30.80 5.46 M1 266 249 Pesk
M5mel(|m||‘|l'li||)
1225
875
100 [_'
s / . G B 54
m.\_jm\,
Avg . ] Blank
115
N U4, U5, U2, 5. 50
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark
TREViEN B B @ B B a
1 28350 45.70 5400 830 43.55 30.80 5.46 A1 266 249 Average
Sporton International Inc. (ShenZhen) Page Number : C47 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091



samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Vertical
: 44}Lt!‘ml(llm""fn] " Level (4BuVim)
1225 1225
815 815
PEAK_T4 PEAK_T4
100 104
Y ) AVG_54 | AVG_84
Z " 2 ™ o
Peak - m»'jw"““"“ | - oMb o ! MW*MWv i R
350 30
Avg
175 fl
3000 6000, 1 15000. 18000 3000 6000 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodhddn B BN B & B o g Medhdn B BN B & B o g
1 490400 44.74 7400 -29.26 64.38 3655 B.63 64.B2 --- - Peak 1490400 44.%8 74.00 -29.42 64.22 3655 B.63 64.B2  --- - Peak
1 73600 46.43 74.00 -27.57 64.40 36.84 10.18 6499 --- - Peak 1 736,00 45.50 74.00 -28.50 63.47 36.84 10.18 6499 --- - Peak

Note: For co-location mode, the frequency points over limit line are LTE Band 41 RF signals, which can be
ignored.

Sporton International Inc. (ShenZhen) Page Number : C48 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11g_CHO02_2417MHz
ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1
1080 1080
615 815
PEAK 74
100 [l
1
s M’M s
Peak b ‘
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.%5 57.54 74.00 -16.46 55.54 3078 5.6 4.4 100 333 PEMK 1 2417.00 105.76 ------ -==--- 103,72 W78 539 M1 10 3IPEM
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080 1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy

1 1389.43 4.7 54.00 -1.23 40.77 30.78 5.36 4.4

100 333 AVERAGE

1 87.00 9.6

------------ 97.12 .78 5.39 3413 100 333 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number 1 C49 of C64




SPORTON LAB.

FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11g_CHO02_2417MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1050 {150 1
615 815
PEAK 74
100 [l
1
525 525
Peak et prl
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2388.13 55.34 74.00 -18.66 53.34 3078 5.36 M4 18 1M PEM 1 2417.00 103,42 ------ ==--- 10138 W78 539 M1 B WO PEM
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy

1 1389.82 39.95 54.00 -14.05 37.95 30.78 5.36 4.4

28 270 AVERAGE

1 7.0 95.83 -

----------- .79 W78 539 M3 M

270 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number : C50 of C64




s=aranas. FCC RF Test Report Report No. : FR551405C

27

Mode Band Edge

2400-2483.5_802.11n HT20_CHO02_2417MHz

ANT 8
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1
1080 1080
615 815
PEAK 74
100 1 [l
525 "w/ 525
Peak o TR A \ . N R ) ksl
30 350
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.%5 62.69 74.00 -11.31 60.69 30.78 5.6 3424 100 334 PEM 1 2417.00 105,13 -=---v ==--- 103.19 078 5.3 M1 10 3MPEM
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080 g
615 815
100 100
AVG_54
525 | 525
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.55 43.19 54.00 -10.71 4129 3078 5.36 3424 100 334 AVERAGE 1 17.00 98.19 -----v --eee 9%.15 .78 5.39 3413 100 334 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C51 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge
2400-2483.5_802.11n HT20_CHO02_2417MHz
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1050 1050 !
615 815
PEAK 74
100 [l
1
525 525
Peak M 4 4 . A \ mr b h ol .
%l 1 R
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 1389.95 59.42 74.00 -14.58 57.42 30.78 5.36 3414 28 270 PEAK 1 2817.00 102,67 -----~ -=--=- 100.63 30.78 539 413 28 70 PEAK
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
350 ] kil
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m dv dim B A8 o deg
1 2389.82 41.12 54.00 -12.88 39.12 30.78 5.6 34.14 28 270 AVERAGE

Linit Margin Read  Ant

Freq Level Line (dB) Level Factor
W dn i W dn &
1 17.00 95.62 ------ -=--- 93.58 10.78

Cable Preanp APos  TPos
Loss Factor Renark

5.39 3413 228 270 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number . C52 of C64




SPORTON LAB.

FCC RF Test Report

Report No. : FR551405C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO04_2427MHz
ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080 1
615 815
PEAK 74
100 [l
s “)/w s
Peak an W o “
30 30
115 115
M 13324 1548 12 23996 U 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.97 62.58 74.00 -11.42 60.58 30.78 5.6 424 100 39 PEMK 1 M17.00 99.86 ------ ----- 97.82 .78 5.9 M3 160 39 PENK
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 13324 1548 12 23996 U 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.63 48.67 54.00 -5.33 46.67 3078 5.36 424 100 329 AVERAGE 1 M0.00 93.13 ---n oeeee 9108 0.79 539 3413 100 329 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C53 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Fundamental

Date: 2025-06-14
: 4!’Lml (dBuVim)

875
\ PEAK_BE_74

05 MM,,‘..A S
Peak

M

A Blank

115

un Ui 1532 24588 U3 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m dv dim B A8 o deg
1 2489.94 46.66 74.00 -17.34 44.49 30.80 5.47 3410 100 329 PEAK

Date: 2025-06-14
: 4!’Lml (dBuVim)

17—

\_\ VG BE 34
025

Avg i, Blank

115

un Ui 1532 24888 U3 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m dv dim B A8 o deg
1 28463 37.44 54.00 -16.56 35.29 30.80 5.46 34.11 100 329 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C54 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO04_2427MHz

ANT
Pol. Vertical Fundamental
. Lo i) Date: 2026-06-4 . Loe B} Date: 2025-06-44
1225 1225
1050 100 i
{75 i3
PEAK_74
100 100
1
525 «/W 525 |
Peak FRRIvAN Py ettt e TR o o
30 350~
175 175
M 154 13548 B2 2396 un 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.86 60.69 74.00 -13.31 38.69 3078 5.36 4.4 1T IMPEM 1 M1.00 9%.86 ------ ------ 9.8 0.8 539 M0 W WIMK
. Lo i) Date: 2026-06-4 . Loe B} Date: 2025-06-44
1225 1225
1050 100
1
{75 i3
100 100
VG 54
525 i 525
Avg \
30 kil
175 175
M 154 13548 B2 2396 un 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.41 47.46 54.00 -6.54 45.46 3078 5.36 404 237 271 AVERAGE 1 M1.00 89.67 -----v -=--- B7.62 079 5.39 M1 27 271 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number

. C55 of C64




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Vertical Fundamental
Date: 20250644
MﬂLml (dBuVim)
1225
WM
175
PEAK_BE 74
00 \w\
05 MW "
‘Mw% 1
Peak Blank
M
118
un I U532 I U4 500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m dv dim B A8 o deg
1 2488.85 46.10 74.00 -27.90 43.93 30.80 5.47 340 37 M PEAK

Date: 2025-06-14
: 4!’Lml (dBuVim)

\ VG BE 34
025

Avg e 1 Blank

115

un Ui 1532 24888 U3 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Wz dBu/m dBuv/m d/ dBm B B
1 2483.61 36.15 54.00 -17.85 33.98 30.80 5.47 3410 237 271 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C56 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



s=aranas. FCC RF Test Report Report No. : FR551405C
29
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO05_2432MHz
ANT 8
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080 .
615 815
PEAK_74
100 [l
1
ok M;’JN f2S
Peak Pt et O A Yo Bl “ pagin]
30 30
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.76 61.10 74.00 -12.90 59.10 3078 5.36 4.4 100 39 PEM 1 2432.00 100,70 ------ -=---- 99.64 10.79 540 3403 100 39 PEKK
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.88 48.19 54.00 -5.71 46.29 3078 5.36 4.4 100 329 AVERAGE 1 243200 94.53 ---ev -oeeee 9247 0.9 540 3413 100 329 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C57 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Fundamental
Date: 20250614
: 4ﬂuﬂml(dl!ll“nill)
125
- e T P
815
\\ PEAK BE 74
[l T
Wm% 1
525
Peak o Blank
M
115
i 2406 622 748 4 00
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wi B e bl b B 0B o deg

1 28450 52.08 74.00 -21.92 49.93 30.80 5.6 3411 100 329 PEAK

Date: 2026-06-4
: 4!’Lml (dBuVim)
1225
b
oy \
100
Y AVG_BE 54
T
Avg e Blank
% -
115
ux U405 U522 U144 Usi4 2500
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 283.56 39.41 54.00 -14.59 37.26 30.80 5.46 34.11 100 329 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C58 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



s=aranas. FCC RF Test Report Report No. : FR551405C
29
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO05_2432MHz
ANT 8
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080
1
615 815
PEAK_74
100 [l
1
525 525
Peak . . e Wbt y e st
30 30 :
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.5 59.10 74.00 -14.90 57.10 3078 5.36 4.4 17 28I PEMK 1 243200 95.86 ------ ----- 93.80 .79 540 M0 T MIREK
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 13364 23608 23662 Ung Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.76 46.27 54.00 -7.73 4407 3078 5.36 4.4 237 283 AVERAGE 1 243200 B8.96 ------ ----- B86.90 30.79 5.40 4.3 237 283 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C59 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Vertical Fundamental
Date: 20250644
: 4!’Lml(tll!ll\l'lill)
125
T M———
\ PEAK_BE 74
100 \W
M T
o WMMM 4‘
oy
Peak vt Blank
M
115
s 408 1512 148 Ui 2500
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MW WA oW B B B m dyg

1 28387 48.47 74.00 -15.53 46.32 30.80 5.6 3411 237 283 PEAK

Date: 2025-06-14
mLmI(dB!lVﬂll)
1225
e
100
\ VG BE 54
525 v
Avg B Blank
M "
115
i 4495 21622 148 84 200
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e Bl @ B B o dg
1 2483.81 36.80 54.00 -17.20 34.65 30.80 5.46 34.11 237 283 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C60 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091



s=aranas. FCC RF Test Report Report No. : FR551405C

30

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO08_2447MHz

ANT 8
Pol. Horizontal Fundamental
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080 1
615 815
PEAK 74
100 [l
1
525 525
Peak " o " ) _ (TR / b
30 380
115 115
M 13384 13668 23%.2 UB6 U2 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.09 53.70 74.00 -20.30 5170 3078 5.36 4.4 100 33 PEM 1 2447.00 100,51 ----vv ==-e- %9.42 0.9 5.4 M2 100 332 PENK
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
30 30
115 115
M 13384 13668 23%.2 UB6 U2 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.51 40.94 54.00 -13.06 38.94 30.78 5.6 3424 100 332 AVERAGE 1 247,00 93.63 -----v -=--- 9155 10.79 541 3412 100 332 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C61 of C64

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24091




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Horizontal Fundamental
Date: 2025-06-14
: 4ﬂuﬂml(dl!ll“nill)
125
R
815 WM\‘
PEAK_BE 74
00 g 1
e,
52.5 "
Peak bt Blank
M
115
i) b1 6 unl 4808 104 00
Frequency (WHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wi B e bl b B 0B o deg

1 8445 60.21 74.00 -13.79 58.06 30.80 5.6 3411 100 332 PEAK

Date: 2026-06-4
: 4!’Li!‘«!l (dBuVim)
1225
naf
100
o5 \\-wmm-w AVG_BE 54
wm‘u_\v
Avg e Blank
M
115
i Uet§ Unl 404 U304 2500
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 8358 47.29 54.00 -6.71 45.14 30.80 5.46 34.11 100 332 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C62 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



saronas. FCC RF Test Report

Report No. : FR551405C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO08_2447MHz

ANT
Pol. Vertical Fundamental
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080 i
615 815
PEAK_74
100 [l
s ! s
Peak A Ay A !
30 30
115 115
M 13384 13668 23%.2 UBk U2 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.24 50.67 74.00 -23.33 48.67 3078 5.36 4.4 1 IPEM 1 2447.00 96.70 ------ -=---- 9.61 0.7 542 M2 B1 NIREK
. Lol i) Date: 2026-06-4 L i) Date: 2025-06-44
1225 1225
1080 1080
1
615 815
100 100
AVG_54
525 525
Avg 1 | cnseemmemtrece
30 30
115 115
M 13384 13668 23%.2 UB6 U2 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 2389.38 37.82 54.00 -16.18 35.82 30.78 5.36 3424 251 271 AVERAGE 1 2447.00 B9.61 ------ ------ B7.52 3079 5.42 .12 251 771 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: R9C-OP24091

Page Number . C63 of C64




samran s, FCC RF Test Report Report No. : FR551405C

Pol. Vertical Fundamental
Date: 20250644
: 4!’Lml(tll!!l\l'lill)
125
[Pttt
875 Y
PEAK_BE 74
100
525 ‘mw
Peak Yttt Blank
M
115
U5 U516 un2 24808 2904 2500
Frequency (WHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MW WA oW B B 8w dyg

1 28440 57.62 74.00 -16.38 55.47 30.80 5.6 3411 51 271 PEAK

Date: 2025-06-14
: 4!’Lml (dBuVim)

\\ G B 54
ol

Avg g S Blank

115

U5 U516 un2 24808 2904 00
Frequency (WHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Wz dBu/m dBuv/m d/ dBm B B
1 28459 44.49 54.00 -9.51 42.34 30.80 5.46 3411 251 271 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C64 of C64
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24091



e% FCC RF Test Report

SPORTON LAB.

Report No. : FR551405C

Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 99.64 - - 10Hz
802.11g 95.80 1.370 0.730 1KHz
802.11n HT20 96.27 1.290 0.775 1KHz
802.11n HT40 88.41 0.610 1.639 3KHz

802.11b
Spectrum [@
Ref Level 30.00 dBm Offset 11.30 dB & RBW 10 MHz
| Att 30 dB & SWT 20 ms & VBW 10 MHz
T
N mMi[1] 20.46 dBm)
D3 2.4800 ms
e D2[1] 0.04 dB
10 dBém 8.3900 ms
0 dBm
-10 dBm
20 dém
-30 dBm
-40 dBm
50 dBm
60 dBm
CF 2.412 GHz 1001 pts 2.0 ms/
Marker
Type | Ref | Trc | X-value | Y-wvalue |_Function | Function Result |
M1 1 2,48 ms 20,46 dBm
D2 Mi| 1 8.39 ms -0.04 dB
D3| M1i| 1 8.42 ms 0.00 dB
il [ Ready  QRRRARAND i y
Sporton International Inc. (Shenzhen) Page Number :D-10of3

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID: R9C-OP24091



FCC RF Test Report

Report No

.- FR551405C

802.11g

Spectrum

Ref Level 30.00 dBm
f Att
SGL
@ 1Pk Max

(=)

Offset 11.30 dB & RBW
30 de & SWT 10ms & YBW

10 MHz
10 MHz

M1[1] 18.77 dBm

f‘w ‘J.ZLI"FI:
1.37000 gns

: e
PR oo ity o b rilins s 5] bt

D2[1]
10 dem

0 dbm

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 2.412 GHz

Marker

Type | Ref | Trc |
M1 1
D2 M1 1
D3 M1 1

1001 pts 1.0 ms/

X-value |
4.06 ms
1.37 ms
1.43 ms

¥-value |
18.77 dBm
3.28 dB
2.64 dp

Function | Function Result |

T

Ready BRRRRRRRE i

802.11n HT20

Spectrum

(=)

Ref Level 30.00 dBm
f Att
SGL

30 de & SWT

Offset 11.30 dB & RBW
10ms & YBW

10 MHz
10 MHz

@ 1Pk Max

bk

[ R

bl ot
T

M1[1]

no "

18.48 dBm

10 dem

Pttt ttaptr fropsdibbgh AR L
7.54 dB
00 ms

£ p2r1]
1.29

0 dbm

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 2.412 GHz

1001 pts

1.0 ms/
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Report No

.- FR551405C

802.11n HT40
Spectrum

[:+=3
v
Ref Level 30.00 dBm Offset 11.30 dB & RBW 10 MHz
f Att 30 dB & SWT 10 ms & VYBW 10 MHz
SGL
@ 1Pk Max
M1[1] 17.02 dBm
o M1 N4 3.32000 ms
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CF 2.422 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 3.32 ms 17.02 dBm
D2 M1 1 610.0 ps 1.38 dB
D3 M1 1 690.0 ps 0.02 dB
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